LPD Revision No.: 7.0 LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

$XALATAN^{TM}$

1. NAME(S) OF THE MEDICINAL PRODUCT

 $XALATAN^{TM}$

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each ml contains 50 mcg of latanoprost.

One drop contains approximately 1.5 mcg of latanoprost.

3. PHARMACEUTICAL FORM

Ophthalmic solution.

4. CLINICAL PARTICULARS

4.1 Therapeutic Indications

Reduction of elevated intraocular pressure (IOP) in patients with open-angle glaucoma, chronic angle closure glaucoma, and ocular hypertension.

Reduction of elevated intraocular pressure in paediatric patients with elevated intraocular pressure and paediatric glaucoma.

4.2 Posology and Method of Administration

Use in adults (including the elderly)

One drop in the affected eye(s) once daily. Optimal effect is obtained if latanoprost is administered in the evening.

The dosage of latanoprost should not exceed once daily since it has been shown that more frequent administration decreases the IOP lowering effect.

If one dose is missed, treatment should continue with the next dose as normal.

Latanoprost may be used concomitantly with other classes of topical ophthalmic drug products

LPD Revision No.: 7.0

LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

to lower IOP. If more than one topical ophthalmic drug is being used, the drugs should be administered at least five minutes apart.

Contact lenses should be removed before instillation of the eye drops and may be reinserted after fifteen minutes (see section 4.4).

Pediatric population

Latanoprost eye drops may be used in paediatric patients at the same posology as in adults. No data are available for pre-term infants (less than 36 weeks gestational age). Data in the age group <1 year (4 patients) are limited (see section 5.1).

4.3 Contraindications

Known hypersensitivity to latanoprost or any other component of the product.

4.4 Special Warnings and Special Precautions for Use

Iris pigmentation changes

Latanoprost may gradually increase the brown pigment of the iris. The eye color change is due to increased melanin content in the stromal melanocytes of the iris, rather than to an increase in the number of melanocytes. Typically, the brown pigmentation around the pupil spreads concentrically towards the periphery of the iris and the entire iris or parts of the iris become more brownish. The change in iris color is mild in the majority of cases and may not be detected clinically. The increase in iris pigmentation in one or both eyes has been documented predominantly in patients who have mixed-colored irides that contain the color brown at baseline. Neither nevi nor freckles of the iris have been affected by treatment. No accumulation of pigment in the trabecular meshwork or elsewhere in the anterior chamber has been observed in clinical trials.

In a clinical trial designed to assess iris pigmentation over five years, there was no evidence of adverse consequences due to increased pigmentation even when administration of latanoprost continued. These results are consistent with post-marketing clinical experience since 1996. In addition, IOP reduction was similar in patients regardless of the development of increased iris pigmentation. Therefore, treatment with latanoprost can be continued in patients who develop increased iris pigmentation. These patients should be examined regularly and, depending on the clinical situation, treatment may be stopped.

LPD Revision No.: 7.0

LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

Onset of increased iris pigmentation typically occurs within the first year of treatment, rarely

during the second or third year, and has not been seen after the fourth year of treatment.

The rate of progression of iris pigmentation decreases with time and is stable by five years.

The effects of increased pigmentation beyond five years have not been evaluated. During

clinical trials, the increase in brown iris pigment has not been shown to progress further

upon discontinuation of treatment, but the resultant color change may be permanent.

The potential for heterochromia exists for patients receiving unilateral treatment.

Eyelid and eyelash changes

Eyelid skin darkening, which may be reversible, has been reported in association with the

use of latanoprost.

Latanoprost may gradually change eyelashes and vellus hair in the treated eye; these

changes include increased length, thickness, pigmentation, and number of lashes or hairs,

and misdirected growth of eyelashes. Eyelash changes are reversible upon discontinuation

of treatment.

Macular oedema

Macular edema, including cystoid macular edema, has been reported during treatment with

latanoprost. These reports have mainly occurred in aphakic patients, in pseudophakic

patients with torn posterior lens capsule, or in patients with known risk factors for macular

edema. Caution is recommended when using latanoprost in these patients.

Glaucoma

There is limited experience with latanoprost in the treatment of inflammatory neovascular

glaucoma. Therefore, it is recommended that latanoprost should be used with caution in

these conditions until more experience is obtained.

Herpetic keratitis

Latanoprost should be used with caution in patients with a history of herpetic keratitis, and

should be avoided in cases of active herpes simplex keratitis and in patients with a history

of recurrent herpetic keratitis specifically associated with prostaglandin analogues.

Paediatric population

3

LPD Revision No.: 7.0

LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

Efficacy and safety data in the age group <1 year (4 patients) are very limited (see section

5.1). No data are available for pre-term infants (less than 36 weeks gestational age).

In children from 0 to <3 years old that mainly suffers from PCG (Primary Congenital

Glaucoma), surgery (e.g., trabeculotomy/goniotomy) remains the first line treatment.

Long-term safety in children has not yet been established.

Contact lenses

This product contains benzalkonium chloride, which may be absorbed by contact lenses

(see section 4.2).

4.5 Interaction with Other Medicinal Products and Other Forms of Interaction

There have been reports of paradoxical elevations in IOP following the concomitant

ophthalmic administration of two prostaglandin analogs. Therefore, the use of two or more

prostaglandins, prostaglandin analogs, or prostaglandin derivatives is not recommended.

Paediatric population

Interaction studies have only been performed in adults.

4.6 Fertility, Pregnancy and Lactation

Fertility

Latanoprost has not been found to have any effect on male or female fertility in animal

studies (see section 5.3).

Pregnancy

There are no adequate and well-controlled studies in pregnant women. Latanoprost should

be used during pregnancy only if the potential benefit justifies the potential risk to the fetus

(see section 5.3).

Lactation

Latanoprost and its metabolites may pass into breast milk. Latanoprost should therefore be

used with caution in nursing women.

4.7 Effects on Ability to Drive and Use Machines

4

LPD Revision No.: 7.0 LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

Instillation of eye drops may cause transient blurring of vision. Until this has resolved, patients should not drive or use machines.

4.8 Undesirable Effects

Table 1: ADRs by SOC and CIOMS frequency category (i.e., Very common, Common, Uncommon, Rare, and Very rare) and in order of decreasing medical seriousness within each frequency category and SOC.

System Organ	Common	Uncommon	Rare	Frequency
Class	≥1/100 to <1/10	≥1/1,000 to	≥1/10,000 to	not known
		<1/100	<1/1,000	(cannot be
				estimated
				from
				available
				data)
Infections and				Herpetic keratitis*
infestations				
Nervous system		Dizziness*;		
disorders		headache*		
Eye disorders	Eye irritation	Macular	Corneal	Punctate keratitis*;
	(burning, grittiness,	oedema	oedema*;	corneal erosion*;
	itching, stinging	including	iritis*	trichiasis*; vision
	and foreign body	cystoid		blurred*; periorbital
	sensation); eye	macular		and lid changes
	pain; eyelash and	oedema*;		resulting in
	vellus hair changes	photophobia*;		deepening of the
	of the eyelid	eyelid		eyelid sulcus*;
	(increased length,	oedema;		darkening of the
	thickness,	keratitis*;		palpebral skin of the
	pigmentation, and	uveitis*		eyelids*; localised
	number of			skin reaction on the
	eyelashes)*; ocular			eyelids*; iris cyst*;
	hyperaemia; iris			pseudopemphigoid
	hyperpigmentation;			of the ocular

LPD Revision No.: 7.0 LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

System Organ	Common	Uncommon	Rare	Frequency
Class	≥1/100 to <1/10	≥1/1,000 to	≥1/10,000 to	not known
		<1/100	<1/1,000	(cannot be
				estimated
				from
				available
				data)
	blepharitis;			conjunctiva*
	conjunctivitis*			
Cardiac disorders		Angina;		Angina unstable*
		palpitations*		
Respiratory,		Asthma*;		Asthma
thoracic and		dyspnoea*		aggravation*; acute
mediastinal				asthma attacks*
disorders				
Gastrointestinal		Nausea*	Vomiting*	
disorders				
Skin and		Rash	Pruritus	
subcutaneous				
tissue disorders				
Musculoskeletal		Myalgia*;		
and connective		arthralgia*		
tissue disorders				
General disorders		Chest pain*		
and				
administration				
site conditions				

^{*}ADR identified post-marketing

Adverse reactions reported with the use of eye drops containing phosphate buffers

Cases of corneal calcification have been reported very rarely in association with the use of phosphate-containing eye drops in some patients with significantly damaged corneas.

Paediatric population

LPD Revision No.: 7.0

LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

In two short-term clinical trials (≤12 weeks), involving 93 (25 and 68) paediatric patients the

safety profile was similar to that in adults and no new adverse events were identified. The

short-term safety profiles in the different paediatric subsets were also similar (see section

5.1). Adverse events seen more frequently in the paediatric population as compared to

adults are: nasopharyngitis and pyrexia.

4.9 Overdose

If overdosage with latanoprost occurs, treatment should be symptomatic.

Apart from ocular irritation and conjunctival hyperemia, no other ocular adverse effects are

known if latanoprost is overdosed.

If latanoprost is accidentally ingested the following information may be useful: One 2.5 ml

bottle contains 125 micrograms latanoprost. More than 90% is metabolized during the first

pass through the liver. Intravenous infusion of 3 mcg/kg in healthy volunteers induced no

symptoms, but a dose of 5.5 - 10 mcg/kg caused nausea, abdominal pain, dizziness, fatigue,

hot flushes and sweating. In patients with moderate bronchial asthma, bronchoconstriction was

not induced by latanoprost when applied topically on the eyes in a dose of seven times the

clinical dose of latanoprost (see section 5.3).

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic Properties

The active substance latanoprost, a prostaglandin $F_{2\alpha}$ analogue, is a selective prostanoid FP

receptor agonist that reduces the IOP by increasing the outflow of aqueous humor, primarily

through the uveoscleral route and also through the trabecular meshwork. Reduction of the

intraocular pressure in man starts about three to four hours after administration and maximum

effect is reached after eight to twelve hours. Pressure reduction is maintained for at least

24 hours.

Clinical trials have shown that latanoprost has no significant effect on the production of

aqueous humour. Latanoprost has not been found to have any effect on the blood-aqueous

barrier.

Latanoprost has not induced fluorescein leakage in the posterior segment of pseudophakic

human eyes during short-term treatment.

7

Latanoprost in clinical doses has not been found to have any significant pharmacological effects on the cardiovascular or respiratory system.

Paediatric population

The efficacy of latanoprost in paediatric patients ≤18 years of age was demonstrated in a 12-week, double-masked clinical study of latanoprost compared with timolol in 107 patients diagnosed with ocular hypertension and paediatric glaucoma. Neonates were required to be at least 36 weeks gestational age. Patients received either latanoprost 0.005% once daily or timolol 0.5% (or optionally 0.25% for subjects younger than 3 years old) twice daily. The primary efficacy endpoint was the mean reduction in IOP from baseline at Week 12 of the study. Mean IOP reductions in the latanoprost and timolol groups were similar. In all age groups studied (0 to <3 years, 3 to <12 years and 12 to 18 years of age) the mean IOP reduction at Week 12 in the latanoprost group was similar to that in the timolol group. Nevertheless, efficacy data in the age group 0 to <3 years were based on only 13 patients for latanoprost and no relevant efficacy was shown from the 4 patients representing the age group 0 to <1 year old in the clinical paediatric study. No data are available for pre-term infants (less than 36 weeks gestational age).

IOP reductions among subjects in the primary congenital/infantile glaucoma (PCG) subgroup were similar between the latanoprost group and the timolol group. The non-PCG (e.g., juvenile open angle glaucoma, aphakic glaucoma) subgroup showed similar results as the PCG subgroup.

The effect on IOP was seen after the first week of treatment and was maintained throughout the 12-week period of study, as in adults (see table 2).

Table 2: IOP reduction (mmHg) at week 12 by active treatment group and baseline diagnosis

	Latanoprost	Timolol
	N=53	N=54
Baseline Mean (SE)	27.3 (0.75)	27.8 (0.84)
Week 12 Change from Baseline	-7.18 (0.81)	-5.72 (0.81)
Mean ^t (SE)		

LPD Revision No.: 7.0 LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

p-value vs. timolol

$^{\circ}$	2	n	$\overline{}$	2
U	. 2	U	υ	U

	PCG	Non-PCG	PCG	Non-PCG
	N=28	N=25	N=26	N=28
Baseline Mean (SE)	26.5 (0.72)	28.2 (1.37)	26.3 (0.95)	29.1 (1.33)
Week 12 Change from Baseline	-5.90 (0.98)	-8.66 (1.25)	-5.34 (1.02)	-6.02 (1.18)
Mean ^t (SE)				
p-value vs. timolol	0.6957	0.1317		

SE: standard error.

5.2 Pharmacokinetic Properties

Absorption

Latanoprost is absorbed through the cornea where the isopropyl ester prodrug is hydrolyzed to the acid form to become biologically active. Studies in man indicate that the peak concentration in the aqueous humor is reached about two hours after topical administration.

Distribution

The distribution volume in humans is 0.16 ± 0.02 L/kg. The acid of latanoprost can be measured in aqueous humor during the first four hours, and in plasma only during the first hour after local administration.

Metabolism

Latanoprost, an isopropyl ester prodrug, is hydrolyzed by esterases in the cornea to the biologically active acid. The active acid of latanoprost reaching the systemic circulation is primarily metabolized by the liver to the 1,2-dinor and 1,2,3,4-tetranor metabolites via fatty acid β -oxidation.

Excretion

The elimination of the acid of latanoprost from human plasma is rapid ($t_{1/2}$ =17 min) after both intravenous and topical administration. Systemic clearance is approximately 7 mL/min/kg. Following hepatic β -oxidation, the metabolites are mainly eliminated via the kidneys. Approximately 88% and 98% of the administered dose is recovered in the urine after topical and intravenous dosing, respectively.

^tAdjusted estimate based on analysis of covariance (ANCOVA) model.

LPD Revision No.: 7.0

LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

Paediatric population

An open-label pharmacokinetic study of plasma latanoprost acid concentrations was undertaken in 22 adults and 25 paediatric patients (from birth to <18 years of age) with ocular hypertension and glaucoma. All age groups were treated with latanoprost 0.005%, one drop daily in each eye for a minimum of 2 weeks. Latanoprost acid systemic exposure was approximately 2-fold higher in 3 to <12 year olds and 6-fold higher in children <3 years old compared with adults, but a wide safety margin for systemic adverse effects was maintained (see section 4.9). Median time to reach peak plasma concentration was 5 minutes post-dose across all age groups. The median plasma elimination half-life was short (<20 minutes), similar for paediatric and adult patients, and resulted in no accumulation of latanoprost acid in the systemic circulation under steady-state conditions.

5.3 Preclinical Safety Data

Systemic/Ocular effects

The ocular as well as systemic toxicity of latanoprost has been investigated in several animal species. Generally, latanoprost is well tolerated with a safety margin between clinical ocular dose and systemic toxicity of at least 1000 times. High doses of latanoprost, approximately 100 times the clinical dose/kg body weight, administered intravenously to unanesthetized monkeys have been shown to increase the respiration rate probably reflecting bronchoconstriction of short duration. In monkeys, latanoprost has been infused intravenously in doses of up to 500 mcg/kg without major effects on the cardiovascular system. In animal studies, latanoprost has not been found to have sensitizing properties.

In the eye, no toxic effects have been detected with doses of up to 100 micrograms/eye/day in rabbits or monkeys (clinical dose is approximately 1.5 micrograms/eye/day). Latanoprost has no or negligible effects on the intraocular blood circulation when used at the clinical dose and studied in monkeys.

In chronic ocular toxicity studies, administration of latanoprost 6 micrograms/eye/day has also been shown to induce increased palpebral fissure. This effect is reversible and occurs at doses above the clinical dose level. The effect has not been seen in humans.

Carcinogenesis

Carcinogenicity studies in mice and rats were negative.

LPD Revision No.: 7.0

LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

Mutagenesis

Latanoprost was found negative in reverse mutation tests in bacteria, gene mutation in mouse

lymphoma and mouse micronucleus test. Chromosome aberrations were observed in vitro with

human lymphocytes. Similar effects were observed with prostaglandin $F_{2\Omega}$, a naturally

occurring prostaglandin, and indicates that this is a class effect.

Additional mutagenicity studies on in vitro/in vivo unscheduled DNA synthesis in rats were

negative and indicate that latanoprost does not have mutagenic potency.

Impairment of fertility

Latanoprost has not been found to have any effect on male or female fertility in animal studies.

In the embryotoxicity study in rats, no embryotoxicity was observed at intravenous doses (5,

50 and 250 micrograms/kg/day) of latanoprost. However, latanoprost induced embryolethal

effects in rabbits at doses of 5 micrograms/kg/day and above. Latanoprost has been shown

to cause embryofetal toxicity in rabbits characterized by increased incidences of late

resorption and abortion and reduced fetal weight when given in intravenous doses

approximately 100 times the human dose.

Teratogenesis

No teratogenic potential has been detected.

6. PHARMACEUTICAL PARTICULARS

6.1 List of Excipients

Sodium chloride, benzalkonium chloride, sodium dihydrogen phosphate monohydrate,

disodium phosphate anhydrous, and water for injection.

6.2 Shelf Life

Shelf-life: 3 years.

Shelf-life after opening container: 6 weeks.

6.3 Special Precautions for Storage

Store unopened bottle under refrigeration at 2°C to 8°C (36°F to 46°F).

When a bottle is opened for use, it may be stored at room temperature up to 25°C (77°F)

11

LPD Revision No.: 7.0 LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

for 6 weeks.

Protect from light.

7. MARKETING AUTHORISATION HOLDER

Viatris (Thailand) Limited

LPD Revision No.: 7.0

LPD date: February 20, 2023

Country: Thailand

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

เอกสารกำกับยา

ซาลาแทน XALATAN™

1. ชื่อยา

ซาลาแทน (XALATAN™)

2. สูตรยา

ใน 1 มล. ประกอบด้วย latanoprost (ลาตาโนพรอส) 50 ไมโครกรัม

ใน 1 หยด ประกอบด้วย latanoprost ประมาณ 1.5 ไมโครกรัม

3. ลักษณะยา

ยาหยอดตา

4. คุณสมบัติทางคลินิก

4.1 ข้อบ่งใช้

ลดความดันตา (elevated intraocular pressure (IOP)) ที่สูงขึ้นในผู้ป่วยโรคต้อหินชนิดมุมเปิด (open – angle glaucoma) ต้อหินเรื้อรังชนิดมุมปิด (chronic angle closure glaucoma) และผู้ที่มี ความดันตาสูง (ocular hypertension)

ลดความดันตาในผู้ป่วยเด็กที่มีความดันตาเพิ่มขึ้นและเป็นโรคต้อหิน

4.2 ขนาดและวิธีใช้ยา

การใช้ในผู้ใหญ่ (รวมถึงผู้สูงอายุ)

หยดยา 1 หยดในตาข้างที่เป็น วันละครั้ง จะให้ผลดีที่สุดถ้าใช้ยา latanoprost ในตอนเย็น

ไม่ควรใช้ยา latanoprost เกินวันละครั้ง เนื่องจากมีพบว่าการใช้ยาบ่อยจะลดผลในการลดความดัน ตา

LPD Revision No.: 7.0

LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

ถ้าลืมใช้ยาไป 1 ครั้ง ควรใช้ยาครั้งถัดไปต่อไปตามปกติ

อาจใช้ยา latanoprost ร่วมกับยาหยอดตากลุ่มอื่นเพื่อลดความดันตาได้ ถ้ามีการใช้ยาหยอดตา มากกว่า 1 ชนิด ควรใช้ยาห่างกันอย่างน้อย 5 นาที

ควรถอดเลนส์สัมผัส (contact lenses) ก่อนหยอดยา และอาจจะใส่ใหม่หลังหยอดยา 15 นาที (ดู หัวข้อ 4.4)

การใช้ในเด็ก

อาจใช้ latanoprost ในผู้ป่วยเด็กในขนาดยาเดียวกับผู้ใหญ่ ยังไม่มีข้อมูลสำหรับเด็กคลอดก่อน กำหนด (อายุน้อยกว่า 36 สัปดาห์หลังคลอด) ข้อมูลในกลุ่มเด็กอายุน้อยกว่า 1 ปี (จำนวน 4 คน) มีอยู่จำกัด (โปรดดูหัวข้อ 5.1)

4.3 ข้อห้ามใช้

ภาวะภูมิไวเกินต่อ latanoprost หรือส่วนประกอบอื่น ๆ ของตำรับยา

4.4 คำเตือนและข้อควรระวังเป็นพิเศษในการใช้ยา การเปลี่ยนแปลงของเม็ดสีของม่านตา

latanoprost อาจทำให้เม็ดสีน้ำตาลของม่านตาค่อย ๆ เพิ่มขึ้น สีของตาที่เปลี่ยนไปเนื่องจาก melanin ใน stromal melanocytes ของม่านตาเพิ่มขึ้นมากกว่าที่จะเกิดจากการเพิ่มจำนวน melanocytes ตามปกติเม็ดสีน้ำตาลรอบรูม่านตาจะขยายวงจากจุดศูนย์กลางกว้างออกไปสู่ริมม่าน ตา และม่านตาทั้งหมดหรือบางส่วนจะกลายเป็นสีน้ำตาลมากขึ้น การเปลี่ยนสีของม่านตาจะ เกิดขึ้นเล็กน้อยในผู้ป่วยส่วนใหญ่และอาจตรวจไม่พบทางคลินิก มีรายงานการเพิ่มเม็ดสีของม่าน ตาในตาหนึ่งหรือสองข้างส่วนใหญ่ในผู้ป่วยที่มีสีของม่านตาเป็นสีผสมซึ่งมีสีน้ำตาลตั้งแต่ก่อนหยอด ยา ไม่พบผลกระทบต่อไฝหรือกระที่ม่านตาจากการรักษา ในการทดลองทางคลินิกไม่พบการสะสม ของเม็ดสีใน trabecular meshwork หรือที่อื่นในห้องลูกตาส่วนหน้า (anterior chamber)

ในการศึกษาทางคลินิกซึ่งออกแบบเพื่อประเมินเม็ดสีของม่านตาตลอดเวลา 5 ปี ไม่พบหลักฐานที่ บ่งถึงผลอันไม่พึงประสงค์ที่เป็นผลเนื่องมาจากการสร้างเม็ดสีเพิ่มขึ้นแม้จะใช้ยา latanoprost ต่อไป ผลการศึกษานี้สอดคล้องกับประสบการณ์ทางคลินิกหลังยาวางตลาดตั้งแต่ปี ค.ศ. 1996 นอกจากนี้ การลดความดันตาในผู้ป่วยยังคงเท่ากันโดยไม่เกี่ยวกับการเพิ่มเม็ดสีของม่านตา ดังนั้น ผู้ป่วยที่มี

LPD Revision No.: 7.0

LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

การเพิ่มเม็ดสีของม่านตา ยังสามารถให้การรักษาด้วย latanoprost ต่อไปได้ ผู้ป่วยเหล่านี้ควร ได้รับการตรวจอย่างสม่ำเสมอ และอาจต้องหยุดการรักษา ซึ่งขึ้นกับสถานการณ์ทางคลินิก

การเพิ่มของเม็ดสีของม่านตามักเริ่มเกิดภายในปีแรกของการรักษา และพบน้อยในปีที่ 2 หรือ 3 และไม่พบเลยหลังการรักษาในปีที่ 4 ไปแล้ว อัตราการเพิ่มเม็ดสีในม่านตาจะลดลงในเมื่อเวลาผ่าน ไปและคงที่ใน 5 ปี ยังไม่มีการประเมินผลของการเพิ่มเม็ดสีภายหลัง 5 ปีไปแล้ว ระหว่าง การศึกษาทางคลินิก ไม่พบว่ามีการเพิ่มเม็ดสีน้ำตาลของม่านตาอีกหลังจากการหยุดการรักษา แต่ ผลของการที่มีสีเปลี่ยนไปอาจคงอยู่ถาวร

ในผู้ป่วยที่ได้รับการรักษาตาข้างเดียว มีโอกาสที่จะเกิดภาวะสีของตา 2 ข้างแตกต่างกันได้

การเปลี่ยนแปลงของเปลือกตาและขนตา

มีรายงานการที่เปลือกตามีสีคล้ำขึ้นซึ่งอาจกลับคืนเหมือนเดิมได้ ซึ่งสัมพันธ์กับการใช้ latanoprost

latanoprost อาจทำให้ขนตาและ vellus hair ค่อย ๆ เปลี่ยนไปในตาข้างที่ได้รับการรักษา การ เปลี่ยนนี้รวมถึงการเพิ่มความยาว ความหนา การสร้างเม็ดสี และจำนวนขนตาหรือขน และขนตา ยาวผิดทิศทางไปจากเดิม การเปลี่ยนแปลงของขนตาจะกลับมาปกติเมื่อหยุดการรักษา

การบวมของ macular

มีรายงานการบวมของ macular (macular edema) รวมทั้งการบวมของ macular แบบคล้ายถุงน้ำ (cystoid macular edema) ระหว่างการใช้ยา latanoprost รายงานเหล่านี้ส่วนใหญ่เกิดในผู้ป่วยที่ ไม่มีเลนส์ตา (aphakic) ผู้ป่วยที่ใส่เลนส์ตาเทียม (pseudophakic) ที่มีการฉีกขาดของถุงหุ้มเลนส์ ส่วนหลัง (posterior lens capsule) หรือผู้ป่วยที่มีปัจจัยเสี่ยงต่อการเกิดการบวมของ macular แนะนำให้ใช้ยา latanoprost ด้วยความระมัดระวังในผู้ป่วยเหล่านี้

ต้อหิน

มีรายงานของประสบการณ์การใช้ยา latanoprost อย่างจำกัดในผู้ป่วยที่เป็นต้อหินที่มีการอักเสบ ร่วมกับมีหลอดเลือดงอกใหม่ (neovascular) ดังนั้นจึงแนะนำให้ใช้ยา latanoprost ด้วยความ ระมัดระวังในภาวะเหล่านี้จนกว่าจะมีประสบการณ์มากขึ้น

กระจกตาลักเสบจากเริ่ม

ควรใช้ยา latanoprost ด้วยความระมัดระวังในผู้ป่วยที่มีประวัติเป็นกระจกตาอักเสบจากเริม

LPD Revision No.: 7.0 LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

(herpetic keratitis) และควรหลีกเลี่ยงการใช้ยานี้ในกรณีที่กระจกตาอับเสบด้วยโรคเริมอยู่ และใน ผู้ป่วยที่มีประวัติมีการกลับมาเป็นอีกของกระจกตาอักเสบจากเริม โดยเฉพาะอย่างยิ่งที่เกี่ยวข้องกับ prostaglandin analogues

เด็ก

ข้อมูลประสิทธิผลและความปลอดภัยในกลุ่มเด็กอายุน้อยกว่า 1 ปี (จำนวน 4 คน) มีอยู่จำกัด (โปรดดูหัวข้อ 5.1) ยังไม่มีข้อมูลสำหรับเด็กคลอดก่อนกำหนด (อายุน้อยกว่า 36 สัปดาห์หลัง คลอด)

ในเด็กอายุตั้งแต่ 0 ถึงน้อยกว่า 3 ปีที่เป็นโรค PCG (Primary Congenital Glaucoma) นั้น การ ผ่าตัด (เช่น trabeculotomy/goniotomy) ยังคงเป็นวิธีการรักษาอันดับแรกสำหรับโรคนี้

ยังไม่มีข้อมูลความปลอดภัยระยะยาวในเด็ก

เลนส์สัมผัส

ผลิตภัณฑ์นี้ประกอบด้วย benzalkonium chloride ซึ่งอาจถูกดูดซึมด้วยเลนส์สัมผัส (ดูหัวข้อ 4.2)

4.5 ปฏิกิริยาระหว่างยาและปฏิกิริยาในรูปแบบอื่น

มีรายงานผลตรงกันข้ามคือเพิ่มความดันตาจากการใช้ยาหยอดตา prostaglandin analogs 2 ชนิด ร่วมกัน ดังนั้นจึงไม่แนะนำให้ใช้ยา prostaglandins, prostaglandin analogs หรืออนุพันธ์ของ prostaglandin 2 ชนิดหรือมากกว่าร่วมกัน

เด็ก

การศึกษาปฏิกริยาระหว่างยาที่มีอยู่เป็นการศึกษาในผู้ใหญ่เท่านั้น

4.6 การใช้ยาในวัยเจริญพันธุ์ ระหว่างมีครรภ์และให้นมบุตร

วัยเจริญพันธุ์

ไม่พบว่า Latanoprost มีผลใจ ๆต่อสัตว์ทจลองวัยเจริญพันธุ์ทั้งตัวผู้และตัวเมีย (ดูหัวข้อ 5.3)

สตรีมีครรภ์

ยังไม่มีการศึกษาที่เพียงพอและควบคุมได้ดีในสตรีมีครรภ์ ควรใช้ยา latanoprost ในระหว่างมี ครรภ์ก็ต่อเมื่อประโยชน์ที่มีโอกาสได้รับคุ้มค่าความเสี่ยงที่จะเกิดกับทารกในครรภ์ (ดูหัวข้อ 5.3)

LPD Revision No.: 7.0 LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

สตรีให้นมบุตร

latanoprost และเมตาบอไลท์ของยานี้อาจจะผ่านเข้าสู่นมมารดา ดังนั้นจึงควรใช้ latanoprost ใน สตรีให้นมบุตรด้วยความระมัดระวัง

4.7 ผลต่อความสามารถในการขับขี่ยานพาหนะและควบคุมเครื่องจักรกล

การใช้ยาหยอดตาอาจเป็นสาเหตุให้สายตามั่วลงชั่วคราว ผู้ป่วยไม่ควรขับขี่ยานพาหนะหรือใช้ เครื่องจักรกลจนกว่าอาการนี้จะหายไป

4.8 ผลอันไม่พึงประสงค์

ตารางที่ 1: ผลอันไม่พึงประสงค์จากยาซึ่งจำแนกตามระบบอวัยวะของร่างกายและหมวดความถี่ CIOMS (กล่าวคือ พบบ่อยมาก พบบ่อย พบไม่บ่อย พบน้อย และพบน้อยมาก) และเรียงตามความ ร้ายแรงทางการแพทย์จากมากไปหาน้อยภายในแต่ละหมวดความถี่และระบบอวัยวะของร่างกาย

ระบบ	พบบ่อย	พบไม่บ่อย	พบน้อย	ไม่ทราบความถึ่
อวัยวะ	≥1/100 ถึง <1/10	≥1/1,000 ถึง	≥1/10,000 ถึง	(ไม่สามารถประมาณได้
ของ		<1/100	<1/1,000	จากข้อมูลที่มีอยู่)
ร่างกาย				
การติดเชื้อ				กระจกตาอักเสบจากเริม*
และการติด				
เชื้อปรสิต				
ความ		มึนงง*		
ผิดปกติ		ปวดศีรษะ*		
ทางระบบ				
ประสาท				
ความ	ระคายเคืองตา	การบวมน้ำของ	กระจกตาบวม	punctate keratitis* corneal
ผิดปกติ	(แสบ เหมือนผง	macular รวมไป	(corneal	erosion* ขนตาขึ้นผิดทิศทาง
ทางตา	เข้าตา คัน เจ็บ	ถึง cystoid	oedema)* ม่าน	(trichiasis)* ตามัว* รอบเบ้า
	เหมือนเข็มแทง	macular	ตาอักเสบ	ตาและหนังตาเปลี่ยนทำให้
	และมีความรู้สึก	oedema* กลัว	(iritis)*	เบ้าตาลึก* ผิวหนังเปลือกตา
	เหมือนมีสิ่ง	แสง* เปลือกตา		มีสีคล้ำขึ้น* มีปฏิกิริยาการ
	แปลกปลอมที่ตา)	บวม กระจกตา		แพ้เฉพาะที่ผิวหนังเปลือก

LPD Revision No.: 7.0 LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

ระบบ	พบบ่อย	พบไม่บ่อย	พบน้อย	ไม่ทราบความถึ่
อวัยวะ	≥1/100 ถึง <1/10	≥1/1,000 ถึง	≥1/10,000 ถึง	(ไม่สามารถประมาณได้
ของ		<1/100	<1/1,000	จากข้อมูลที่มีอยู่)
ร่างกาย				
	ปวดตา ขนตาและ vellus hair เปลี่ยนแปลง (ยาว ขึ้น หนาขึ้น สีเข้ม ขึ้น และจำนวน มากขึ้น)* ocular hyperaemia ม่าน ตามีเม็ดสีเพิ่มมาก ขึ้น เปลือกตา อักเสบ (blepharitis) เยื่อบุ	อักเสบ (keratitis)* uveitis*		ตา* ถุงน้ำที่ม่านตา* pseudopemphigoid ที่เยื่อตา ส่วนลูกตา*
ความ		เจ็บหน้าอก		อาการเจ็บหน้าอกชนิดไม่
ผิดปกติ		(angina)		คงที่ (angina unstable)*
ทางหัวใจ		ใจสั่น*		
ความ		หอบหืด* หายใจ		หอบหืดกำเริบ* หอบหืด
ผิดปกติ		ลำบาก*		เฉียบพลัน*
ทางการ				
หายใจ				
ทรวงอก				
และผนังกั้น				
กลาง				
ความ		คลื่นใส้*	อาเจียน*	
ผิดปกติ				
ทาง				
กระเพาะ				
อาหารและ				
ลำไส้				

LPD Revision No.: 7.0 LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

ระบบ	พบบ่อย	พบไม่บ่อย	พบน้อย	ไม่ทราบความถึ่
อวัยวะ	≥1/100 ถึง <1/10	≥1/1,000 ถึง	≥1/10,000 ถึง	(ไม่สามารถประมาณได้
ของ		<1/100	<1/1,000	จากข้อมูลที่มีอยู่)
ร่างกาย				
ความ		ผืน	คัน	
ผิดปกติ				
ทางผิวหนัง				
และเนื้อเยื่อ				
ใต้ผิวหนัง				
ความ		ปวดกล้ามเนื้อ*		
ผิดปกติ		ปวดข้อต่อ*		
ทาง				
กล้ามเนื้อ				
และกระดูก				
และเนื้อเยื่อ				
เกี่ยวพัน				
ความ		เจ็บหน้าอก*		
ผิดปกติ				
ทั่วไปและ				
บริเวณ				
ตำแหน่งที่				
ให้ยา				

^{*}ผลอันไม่พึงประสงค์จากยาที่พบภายหลังจากการวางจำหน่ายในท้องตลาด

เหตุการณ์ไม่พึงประสงค์ที่ได้รับรายงานจากการใช้ยาหยอดตาที่มีส่วนประกอบของ phosphate buffers

มีรายงานภาวะแคลเซียมสะสมที่กระจกตาแต่พบน้อยมาก ซึ่งสัมพันธ์กับการใช้ยาหยอดตาที่มี ส่วนผสมของฟอสเฟตในผู้ป่วยที่กระจกตาเสียหายอย่างมีนัยสำคัญอยู่ก่อนแล้ว

เด็ก

จากการศึกษาทางคลินิกระยะสั้น (น้อยกว่าหรือเท่ากับ 12 สัปดาห์) จำนวน 2 การศึกษาซึ่งศึกษา ผู้ป่วยเด็กจำนวน 93 (25 และ 68) ราย พบว่ามี profile ของความปลอดภัยเหมือนกับผู้ใหญ่ และไม่

LPD Revision No.: 7.0

LPD Date: February 20, 2023 Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

พบเหตุการณ์ไม่พึงประสงค์ใหม่ ๆ profile ของความปลอดภัยระยะสั้นในต่างกลุ่มย่อยของผู้ป่วย เด็กพบว่าเหมือนกัน (โปรดดูหัวข้อ 5.1) เหตุการณ์ไม่พึงประสงค์ที่พบบ่อย ๆ ในกลุ่มเด็กเมื่อ เปรียบเทียบกับผู้ใหญ่ ได้แก่ คอหอยส่วนจมูกอักเสบ (nasopharyngitis) และอาการตัวร้อน

4.9 การได้รับยาเกินขนาด

ถ้าได้รับยา latanoprost เกินขนาด ควรให้การรักษาตามอาการ

ไม่มีผลอันไม่พึงประสงค์ทางตาอื่นนอกจากระคายเคืองตาและ เส้นเลือดที่เยื่อบุตาขาวขยายตัวมาก (conjunctival hyperemia) เมื่อใช้ latanoprost เกินขนาด

ถ้ารับประทานยา latanoprost เข้าไปโดยบังเอิญ ข้อมูลต่อไปนี้อาจเป็นประโยชน์: ขวดยาขนาด 2.5 มล. ประกอบด้วยตัวยา latanoprost 125 ไมโครกรัม จะถูกเมตาบอไลซ์มากกว่า 90% ระหว่างที่ ผ่านไปตับครั้งแรก การฉีดยา 3 ไมโครกรัม/กก. เข้าทางหลอดเลือดดำในอาสาสมัครที่สุขภาพดีไม่ พบอาการที่ผิดปกติ แต่ขนาดยาที่ 5.5– 10 ไมโครกรัม/กก. ทำให้เกิดคลื่นไส้ ปวดท้อง มึนงง อ่อน ล้า ร้อนวูบวาบ และเหงื่อออก ในผู้ป่วยหอบหืดที่มีความรุนแรงของโรคปานกลาง เมื่อได้ยา latanoprost หยอดตาในขนาดยามากเป็น 7 เท่าของขนาดยาปกติ ไม่พบว่าเกิดภาวะหลอดลมตีบ (ดูหัวข้อ 5.3)

5. คุณสมบัติทางเภสัชวิทยา

5.1 คุณสมบัติทางเภสัชพลศาสตร์

สารออกฤทธิ์ latanoprost เป็น prostaglandin $F_{2\alpha}$ analogue ตัวหนึ่ง ซึ่งมีฤทธิ์จับอย่าง เฉพาะเจาะจงกับตัวรับที่เป็น prostanoid FP ซึ่งลดความดันตาโดยการเพิ่มการไหลออกของ aqueous humor โดยส่วนใหญ่ผ่านทาง uveoscleral และยังผ่านทาง trabecular meshwork ด้วย การลดความดันตาในมนุษย์เริ่มต้นประมาณ 3-4 ชั่วโมงหลังหยอดยา และผลจะสูงสุดหลังจาก 8-12 ชั่วโมง ฤทธิ์การลดความดันตาจะคงอยู่อย่างน้อย 24 ชั่วโมง

การศึกษาทางคลินิกพบว่า latanoprost ไม่มีผลอย่างมีนัยสำคัญต่อการสร้างสารน้ำในลูกตา (aqueous humor) และไม่มีผลต่อ blood-aqueous barrier

latanoprost ไม่ชักนำให้เกิดการรั่วของ fluorescein ในส่วนหลังของตาที่ใส่เลนส์เทียมระหว่างการ ใช้ยาในระยะสั้น

LPD Revision No.: 7.0

LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

ไม่พบว่า latanoprost ในขนาดยาที่ใช้ทางคลินิก มีผลทางเภสัชวิทยาอย่างมีนัยสำคัญต่อระบบ หัวใจและหลอดเลือดหรือระบบหายใจ

เด็ก

พบว่า latanoprost มีประสิทธิผลการรักษาในผู้ป่วยเด็กอายุน้อยกว่าหรือเท่ากับ 18 ปีซึ่งเป็นข้อมูล จากการศึกษาทางคลินิกแบบปิดฉลากนาน 12 สัปดาห์ของ latanoprost เปรียบเทียบกับ timolol ในผู้ป่วยจำนวน107 รายที่วินิจฉัยว่ามีความดันตาสูงและเป็นโรคต้อหินในวัยเด็ก (paediatric glaucoma) โดยทารกแรกเกิดต้องมีอายุอย่างน้อย 36 สัปดาห์หลังจากคลอด ผู้ป่วยได้รับ latanoprost 0.005% วันละครั้ง หรือได้รับ timolol 0.5% (หรือ 0.25% เป็นทางเลือกสำหรับผู้ป่วยที่ อายุน้อยกว่า 3 ปี) ทุกวัน วันละ 2 ครั้ง ตัววัดประสิทธิผลปฐมภูมิ คือ ค่าเฉลี่ยการลดความดันตา (IOP) จากค่าพื้นฐาน ณ สัปดาห์ที่ 12 ของการศึกษา ค่าเฉลี่ยการลดความดันตาในกลุ่มที่ได้รับ latanoprost และกลุ่มที่ได้รับ timolol เหมือนกัน ในทุกกลุ่มอายุที่ศึกษาทั้งหมด (อายุ 0 ถึงน้อย กว่า 3 ปี, 3 ปีถึงน้อยกว่า 12 ปี และ 12 ถึง 18 ปี) พบว่าค่าเฉลี่ยการลดความดันตา ณ สัปดาห์ที่ 12 ในกลุ่มที่ได้รับ latanoprost เหมือนกับกลุ่มที่ได้รับ timolol ถึงกระนั้นก็ตาม ข้อมูลประสิทธิผล ในการรักษาของกลุ่มอายุ 0 ถึงน้อยกว่า 3 ปี เป็นข้อมูลจากผู้ป่วยที่ได้รับ latanoprost เพียงจำนวน 13 รายและไม่พบว่ามีประสิทธิผลที่เกี่ยวข้องในผู้ป่วย 4 รายของกลุ่มอายุ 0 ถึงน้อยกว่า 1 ปีจาก การศึกษาทางคลินิกในผู้ป่วยเด็ก ยังไม่มีข้อมูลสำหรับเด็กคลอดก่อนกำหนด (อายุน้อยกว่า 3 สีสปดาห์หลังคลอด)

การลดความดันตาในกลุ่มผู้ป่วยซึ่งเป็นกลุ่มย่อยที่มีโรคต้อหินชนิดปฐมภูมิตั้งแต่แรกเกิด/ทารก (primary congenital/infantile glaucoma, PCG) เหมือนกับระหว่างกลุ่มที่ได้รับ latanoprost และ กลุ่มที่ได้รับ timolol พบว่าในกลุ่มย่อย non- PCP (เช่น juvenile open angle glaucoma, aphakic glaucoma) มีผลที่เหมือนกับกลุ่มย่อย PCG

ผลต่อความดันตาปรากฏหลังจากสัปดาห์แรกของการรักษาและคงตลอดช่วงเวลา 12 สัปดาห์ของ การศึกษาเช่นเดียวกับในผู้ใหญ่ (ดูตารางที่ 2)

ตารางที่ 2: การลดความดันตา (มิลลิเมตรปรอท) ณ สัปดาห์ที่ 12 โดยกลุ่มที่ได้รับการรักษา เด็กคลอดก่อนกำหนด (อายุน้อยกว่า 36 สัปดาห์หลังคลอด)

	Latanoprost	Timolol
	N=53	N=54
ค่าเฉลี่ยพื้นฐาน (SE)	27.3 (0.75)	27.8 (0.84)
การเปลี่ยนแปลง ณ สัปดาห์ที่ 12 จากค่าเฉลี่ย	-7.18 (0.81)	-5.72 (0.81)
พื้นฐาน' (SE)		

LPD Revision No.: 7.0 LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

ค่า p เทียบกับ timolol

0.2056

	PCG	Non-PCG	PCG	Non-PCG
	N=28	N=25	N=26	N=28
ค่าเฉลี่ยพื้นฐาน (SE)	26.5 (0.72)	28.2 (1.37)	26.3 (0.95)	29.1 (1.33)
การเปลี่ยนแปลง ณ สัปดาห์ที่ 12 จากค่าเฉลี่ย	-5.90 (0.98)	-8.66 (1.25)	-5.34 (1.02)	-6.02 (1.18)
พื้นฐาน¹ (SE)				
ค่า p เทียบกับ timolol	0.6957	0.1317		

SE: standard error.

5.2 คุณสมบัติทางเภสัชจลนศาสตร์

การดูดซึม

latanoprost จะถูกดูดซึมผ่านกระจกตาซึ่งสารตั้งต้นในรูป isopropyl ester จะถูก hydrolyzed ไป เป็นในรูปกรด เพื่อกลายเป็นตัวออกฤทธิ์ทางชีวภาพ การศึกษาในมนุษย์บ่งชี้ว่าความเข้มขันใน aqueous humor จะถึงระดับสูงสุดประมาณ 2 ชั่วโมงหลังหยอดยา

การกระจายยา

การกระจายยาในมนุษย์จะเท่ากับ 0.16 ± 0.02 ลิตร/กก. สามารถวัดกรดของ latanoprost จะได้ใน aqueous humor ในระหว่าง 4 ชั่วโมงแรก และวัดในพลาสมาได้เพียงใน 1 ชั่วโมงแรกหลังจาก หยอดยา

เมตาบอลิซึม

latanoprost ซึ่งเป็นสารตั้งต้นในรูป isopropyl ester ตัวหนึ่ง จะถูก hydrolyzed โดย esterases ใน กระจกตากลายเป็นรูปกรดที่มีฤทธิ์ทางชีวภาพ กรดของ latanoprost ซึ่งออกฤทธิ์ที่เข้าสู่ระบบการ ใหลเวียนของโลหิตทั่วร่างกายจะถูกเมตาบอไลซ์ส่วนใหญ่ที่ตับ เมตาบอไลท์ผ่านขบวนการ β-oxidation ของกรดไขมันกลายเป็น 1,2-dinor และ 1,2,3,4-tetranor

การกำจัดยา

การกำจัดกรดของ latanoprost จากพลาสมาในมนุษย์หลังจากฉีดยาเข้าหลอดเลือดดำและหลังจาก หยอดตาเกิดขึ้นอย่างรวดเร็ว (ค่าครึ่งชีวิต = 17 นาที) ค่าการกำจัดออกจากร่างกายประมาณ 7 มล./นาที/กก. เมตาบอไลท์ภายหลังขบวนการ β -oxidation ในตับจะถูกกำจัดออกผ่านทางไตเป็น ส่วนใหญ่ จะพบประมาณ 88% และ 98% ของขนาดยาที่ใช้ในปัสสาวะหลังจากใช้หยอดตาและฉีด

^tAdjusted estimate based on analysis of covariance (ANCOVA) model.

LPD Revision No.: 7.0

LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

เข้าหลอดเลือดดำตามลำดับ

เด็ก

มีการศึกษาเภสัชจลนศาสตร์แบบเปิดฉลากหนึ่งการศึกษาเพื่อดูความเข้มข้นของ latanoprost acid ในพลาสมา โดยเป็นการศึกษาในผู้ป่วยผู้ใหญ่จำนวน 22 รายและผู้ป่วยเด็ก (อายุตั้งแต่เกิดถึงน้อย กว่า 18 ปี) จำนวน 25 รายที่มีความดันตาสูงและเป็นโรคต้อหิน ทั้งหมดทุกกลุ่มอายุได้รับการ รักษาด้วยการหยอดยา latanoprost 0.005% ในตาแต่ละข้างวันละ 1 หยดเป็นเวลาอย่างน้อย 2 สปัดาห์ เมื่อเปรียบเทียบกับกลุ่มผู้ใหญ่ พบว่าปริมาณ latanoprost acid ในร่างกายของกลุ่มเด็ก อายุ 3 ถึงน้อยกว่า 12 ปีสูงกว่า 2 เท่า และในกลุ่มเด็กอายุน้อยกว่า 3 ปีสูงกว่า 6 เท่าโดยประมาณ แต่ขอบเขตความปลอดภัยแบบกว้าง (wide safety margin) สำหรับผลอันไม่พึงประสงค์ในร่างกาย เป็นไปตามเดิม (โปรดดูหัวข้อ 4.9) มัธยฐานที่ถึงระดับความเข้มข้นสูงสุดในพลาสมา คือ 5 นาที หลังจากให้ยาทั่วทุกกลุ่มอายุ เวลาในการกำจัดยาครึ่งหนึ่งในพลาสมาใช้เวลาสั้น (น้อยกว่า 20 นาที) เหมือนกันทั้งในเด็กและผู้ใหญ่ และมีผลทำให้ไม่มีการสะสมของ latanoprost acid ใน ร่างกายภายใต้สภาวะ steady-state condition

5.3 ข้อมูลความปลอดภัยก่อนทำการวิจัยทางคลินิก

ผลต่อร่างกายและตา

มีการคันคว้าทดลองในสัตว์หลายเผ่าพันธุ์ถึงความเป็นพิษของ latanoprost ต่อตาและร่างกาย โดยทั่วไปสัตว์ทนต่อ latanoprost ได้ดีและมีขอบเขตความปลอดภัย (safety margin) คือความ ต่างกันระหว่างขนาดยาที่ใช้หยอดตาในการรักษาและขนาดที่ทำให้เกิดพิษต่อร่างกายอย่างน้อย 1,000 เท่า เมื่อฉีด latanoprost ในขนาดยาสูงประมาณ 100 เท่าของขนาดที่ใช้รักษาต่อน้ำหนักตัว เข้าหลอดเลือดดำในลิงที่ไม่ได้ดมยาสลบพบว่าอัตราการหายใจซึ่งอาจสะท้อนถึงภาวะหลอดลมตีบ ในช่วงเวลาสั้น ๆ เพิ่มขึ้น ในการให้ latanoprost หยดเข้าหลอดเลือดดำลิงในขนาดยาถึง 500 ไมโครกรัม/กก. ไม่พบผลที่สำคัญต่อระบบหัวใจและหลอดเลือด ในการศึกษาในสัตว์ไม่พบว่า latanoprost มีคุณสมบัติที่ทำให้ไวต่อสิ่งกระตุ้น

เมื่อใช้ยาขนาดสูงถึง 100 ไมโครกรัม/ตา/วัน ในกระต่ายหรือลิง (ขนาดยาที่ใช้รักษามนุษย์ ประมาณ 1.5 ไมโครกรัม/ตา/วัน) ไม่พบว่ามีพิษต่อตา latanoprost ไม่มีผลหรือมีผลน้อยมากต่อ การไหลเวียนโลหิตในตาเมื่อใช้ในขนาดรักษาและในการศึกษาในลิง

ในการศึกษาความเป็นพิษต่อตาเมื่อให้เป็นเวลานาน การหยอด latanoprost 6 ไมโครกรัม/ตา/วัน พบว่ามีการซักนำให้มี palpebral fissure กว้าง ซึ่งผลนี้จะกลับมาปกติได้และเกิดเมื่อใช้ยามากกว่า

LPD Revision No.: 7.0 LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

ขนาดรักษา ยังไม่พบผลนี้ในมนุษย์

การก่อมะเร็ง

จากการศึกษาในหนู (mice) และหนู (rats) ไม่พบการก่อมะเร็ง

การก่อให้เกิดการกลายพันธุ์

latanoprost ให้ผลลบในการทดสอบ reverse mutation ในเชื้อแบคทีเรีย การกลายพันธุ์ของยืนส์ใน มะเร็งต่อมน้ำเหลืองหนู (mice) และการทดสอบ micronucleus ในหนู (mice) มีการพบ chromosome aberrations ของเม็ดเลือดขาว (lymphocytes) มนุษย์จากการทดสอบในหลอดทดลอง พบผลที่คล้ายคลึงกันนี้กับ prostaglandin F₂\alpha ซึ่งเป็น prostaglandin ที่เกิดขึ้นตามธรรมชาติ และ บ่งชี้ว่าเป็นผลของกลุ่มยา prostaglandin (class effect)

การศึกษาเรื่องการกลายพันธุ์เพิ่มเติมของ unscheduled DNA synthesis ในหลอดทดลอง/ใน ร่างกายหนู (rats) ปรากฏว่าให้ผลลบ และบ่งชี้ว่า latanoprost ไม่สามารถที่จะทำให้เกิดการกลาย พันธุ์ (mutagenic potency)

ความบกพร่องในการเจริญพันธุ์

ในการศึกษาในสัตว์ ไม่พบว่า latanoprost มีผลต่อการเจริญพันธุ์ทั้งในสัตว์ตัวผู้และตัวเมีย
การศึกษาความเป็นพิษต่อตัวอ่อนในท้องของหนูโดยใช้ latanoprost ฉีดเข้าหลอดเลือดดำ (5, 50
และ 250 ไมโครกรัม/กก./วัน) ไม่พบความเป็นพิษต่อตัวอ่อนในท้อง อย่างไรก็ดี latanoprost ใน
ขนาดตั้งแต่ 5 ไมโครกรัม/กก./วัน ขึ้นไป มีผลทำให้เกิดการตายของตัวอ่อนในท้องของกระต่ายได้
พบว่า latanoprost มีความเป็นพิษต่อตัวอ่อนในท้องกระต่าย โดยมีอุบัติการณ์ของ late resorption
และการแท้งเพิ่มขึ้น และลดน้ำหนักของตัวอ่อนในท้องเมื่อใช้ยาฉีดเข้าหลอดเลือดดำในขนาด
ประมาณ 100 เท่าของขนาดยาที่ใช้ในมนุษย์

การเกิดทารกวิรูป

ไม่พบการเกิดทารกวิรูป

6. รายละเอียดทางเภสัชกรรม

6.1 รายชื่อสารประกอบในตำรับยา (Excipients)

sodium chloride, benzalkonium chloride, sodium dihydrogen phosphate monohydrate, disodium phosphate anhydrous และน้ำสำหรับยาฉีด

LPD Revision No.: 7.0 LPD Date: February 20, 2023

Country: Thailand

Reference CDS ver: 10.0; date: February 25, 2022

6.2 อายุยา

โปรดดูรายละเอียดบนกล่อง

อายุยาหลังจากเปิดใช้แล้ว: 6 สัปดาห์

6.3 การเก็บยา

เก็บขวดยาที่ยังไม่ได้เปิดในตู้เย็นที่อุณหภูมิ 2 ถึง 8 องศาเซลเซียส (36 ถึง 46 องศาฟาเรนไฮต์)

เมื่อเปิดขวดยาใช้แล้ว อาจจะเก็บยาที่อุณหภูมิห้องที่ไม่เกิน 25 องศาเซลเซียส (77 องศาฟาเรน ไฮต์) เป็นเวลา 6 สัปดาห์

เก็บให้พ้นแสง

7. ชื่อผู้รับอนุญาตน้ำหรือสั่งยาแผนปัจจุบันเข้ามาในราชอาณาจักร

บริษัท เวียร์ทริศ (ประเทศไทย) จำกัด

LPD Rev no.: 7.0

LPD date: February 20, 2023

Country: Thailand